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" Elomd's Register of Shipping.

, RESULTS OF TESTS OF STEEL.
todnr Mesors, South Durham Steel & Iron Co.Ltd,, West Hartlepool,

__Mesers. G.Brown & Co.Ltd., Stockton.
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- - T - 1876A. | 798 b 33,8 28
& & - - 1876B. | .798 o 30.6 36
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